
 

REQUEST FOR QUOTATION 
CIDB 

Form No: RW SCM 00019 F 

Revision No: 05 

Effective Date: 12 June 2024 

 

Doc No. RW SCM 00019 F Rev. No. 05 Page 1 of 46 

 

 

BID NUMBER: 10415257RR 
CLOSING 

DATE: 
18 March 2026  CLOSING TIME: 16:00PM 

DESCRIPTION: 
Design, manufacture, supply, delivery, installation, commissioning and putting into 

service of a natural zeolite pressure vessels at Barrage Water Treatment Plant 

NON-

COMPULSORY 

BRIEFING SESSION 

DATE AND TIME 

05 March 2026 

AT 10:00AM 

BRIEFING 

SESSION VENUE 

Rand Water - Barrage Depot (R42 RD, west of 

Vaal Mall) – Coordinates (26°45′53″ S, 

27°41′03″ E) 

ISSUE DATE 25 February 2026  

 

BIDDING PROCEDURE ENQUIRIES MAY BE DIRECTED TO: 
[...]
a claim under the Contract Works Insurance shall if 

required by the Employer be paid net of the 

Deductible to the Employer who shall pay the 

Contractor from the proceeds of such payment upon 

rectification repair or reinstatement of the loss or 

damage but this provision shall not in any way affect 

the Contractor's obligations liabilities or 

responsibilities in terms of the Contract. 

 

  In respect of any amount which becomes payable as a 

result of a claim under any Public Liability Insurances 

the Contractor or his Subcontractors shall be required 

to pay the amount of the Deductible to the Insurer to 

facilitate settlement of such claim. 

 
18.2 Insurance Effected by the Contractor. 

 

18.2.1 Without in any way detracting from any requirements 

contained elsewhere in this contract the Contractor and 

Subcontractors shall where applicable provide as a 

minimum the following: 

 

1 Insurance of Contractors Equipment (including 

tools offices and other temporary structures and 

contents) and other things (except those intended 

for incorporation into the Works) brought onto the 

Site for a sum sufficient to provide for their 

replacement. 

 

2 Insurance in terms of the provisions of the Social 

Security Act as may be amended or in terms of 

any similar Workers Compensation and 

Unemployment Insurance enactment’s in the 

Contractors' or Sub Contractor's operational, 

manufacturing or assembly locations. 

 

3 Motor Vehicle Liability Insurance comprising (as a 

minimum) "Balance of Third Party" Risks including 

Passenger Liability indemnity. 

 

4 Where the Contract involves manufacturing 

and/or fabrication of the Works or parts thereof at 

premises other than at the Site the Contractor 

shall satisfy the Employer that all Plant and 

Materials for incorporation in the Works are 



BID NUMBER. XXXXXXX 
BID DESCRIPTION: XXXXXXXXXXXXXXXXXXX 

 

 

Doc No. RW SCM 00019 F Rev. No. 05 Page 43 of 46 

 

adequately insured during manufacture and/or 

fabrication.  In the event of the Employer having 

an insurable interest in such Works during 

manufacture or fabrication then such interest shall 

be noted by endorsement to the relevant Policies 

of Insurance. 

 

Special Condition 

 

5 Only applicable if contracts works involves 

elements of design  

 

PROFESSIONAL INDEMNITY Insurance – of not 

less than R 1 000 000   for a period of insurance 

commencing on the date of award of the Contract. 

The Insurance shall include Retroactive cover to 

the date of Conceptual Design commencement 

and should be in effect for a period of 12 months 

after completion of the works.  

Notwithstanding the required limit as set out 

above, “Professional Indemnity” the 

contractor will be liable for the full amount of 

the claim arising out of their errors and 

omission. 

 

▪ The insurances to be provided by 

the Contractor and his Sub-

contractor shall 

 

2 Be effected with Insurers and on terms approved by the 

Employer – these terms shall be consistent with any terms 

agreed by both Parties before the date of the Letter of 

Acceptance. This agreement of terms shall take precedence 

over the provisions of this Clause 

 

3 Be maintained in force for whatever period the perils to be 

insured by the Contractor are at risk (including any Defects 

Notification Period during which the Contractor is 

responsible for the care of the Works) 

 

4 Within the respective periods stated in the Appendix to Bid 

submit to the Employer the relevant Policy or Policies of 

Insurance or evidence acceptable to the Employer that such 

insurances have been effected. 

 

18.2.3 In the event that the Contractor or his Subcontractor 

receives any notice of cancellation or restrictive 

modification to the insurance provided to them they shall 

immediately notify the Employer in writing of such 

cancellation or restriction and shall advise what action 

the Contractor or his Sub-contractor will take to remedy 

such action. 

 

If the Contractor fails to effect and keep in force the 

insurances referred to then the Employer may effect 

and keep in force any such insurances and pay such 

premium or premiums as may be necessary for that 

purpose and from time to time deduct the amount paid 

by the Employer from any monies due or which may 

become due to the Contractor or recover same as a debt 

from the Contractor. 

 

18.3 Subcontractors. 

 

 The Contractor shall: 

 a) Ensure that all potential and appointed 

Subcontractors are aware of the whole 

contents of this clause, and 

 b) Enforce the compliance by Subcontractors 

with this clause where applicable. 

 

 

 

 

 

 

 

 

 

 
 

 

 

  



BID NUMBER. XXXXXXX 
BID DESCRIPTION: XXXXXXXXXXXXXXXXXXX 

 

 

Doc No. RW SCM 00019 F Rev. No. 05 Page 44 of 46 

 

PART C2: PRICING DATA 
 

C2.1. PRICING ASSUMPTIONS 
 

2 These Bills of Quantities (C2.2) shall be used to assist both parties in administering and 

agreeing any changes/variations, which may arise during the course of the Contract. 

 

3 These Bills of Quantities shall be used to calculate the value of work completed in the 

evaluation of interim/final payments. 

 

4 The Bidder is deemed to have allowed opposite each item contained in these Bills of 

Quantities whatever costs and charges it may consider necessary for the carrying out, 

complying with and due observance of the provisions, conditions and requirements set 

out in the Contract. 

 

5 No claim whatsoever will be entertained in respect of errors or omissions in pricing due to 

the brevity of a description of any item contained in these Bills of Quantities which items 

are fully described or can reasonably be inferred when read in conjunction with the 

relevant clauses provided for in the Conditions of Contract, Specifications, Drawings or 

other relevant documentation.    

6 Any item left un-priced will be deemed to be provided for elsewhere and no claim for any 

extras arising out of the Bidder’s omission to price any item will be entertained. 

 

C2.2. PRICING SCHEDULES / BILLS OF QUANTITIES (BoQ) 
 

The Bidder must refer to Annexure C2.2: Pricing Schedule / Bill of Quantities (BoQ) provided 

with this bid document.  

 

The Bidder is required to submit the following: 

2 Printed format and signed version of the completed pricing schedule or BoQ. 

 

  



BID NUMBER. XXXXXXX 
BID DESCRIPTION: XXXXXXXXXXXXXXXXXXX 

 

 

Doc No. RW SCM 00019 F Rev. No. 05 Page 45 of 46 

 

PART C3: SCOPE OF WORK 
 

C3.1. DATES FOR DELIVERY AND COMPLETION 

 

(i) It is estimated that the Contract will be placed on or before 30 April 2026 access to 
undertake work will only become available after the issue of the Site Access 
Certificate. 

(ii) The Bidder shall state the proposed start and completion dates based on the above 
approximate date, these dates shall comply with the dates mentioned below in 
T2.2.1.4 

(iii) The Bidder shall simultaneously fill in the period required to complete the work in days 
or weeks from the date of acceptance of the offer by the Employer. This shall be used 
to adjust dates should the Contract placement date vary. 

(iv) All equipment and plant shall be handed over by 29 May 2026 and the Bidder’s 
programme shall comply with this requirement by the Employer. 

 

Item Start Date Completion Date 
Working 

Period 

PHASE 1:     

PHASE 2:      

PHASE 3:     

PHASE 4:      

PHASE 5:     

Table C3.1: Dates for delivery and completion 

 
NOTE THAT A DETAILED PROJECT PROGRAMME MUST BE INCLUDED WITH THE BID 

SUBMISSION 

 

Name of Bidder:  

Signed by or on 
behalf of Bidder: 

 
Official 
Capacity: 

 

Date:  

 

  



BID NUMBER. XXXXXXX 
BID DESCRIPTION: XXXXXXXXXXXXXXXXXXX 

 

 

Doc No. RW SCM 00019 F Rev. No. 05 Page 46 of 46 

 

C3.2. SCOPE OF WORK 
 

 

 The Barrage Water Treatment is a potable water treatment that is located at the Barrage Site (one 

of Rand Water’s early raw water extraction points). The design capacity of the plant is 10m3/h and 

it abstracts raw water on the upstream side of the Vaal River Barrage for potable water production. 

The unit processes of this plant include coagulation/flocculation, sedimentation, pressure sand 

filtration (PSF) granular activated carbon (GAC), ultraviolet (UV), disinfection by sodium 

hypochlorite to treat the raw water to acceptable drinking water quality standard (SANS 241). The 

plant is operated for 7 – 8 hours during the day, feeding the main reservoir and services the Rand 

Water premises, the Barrage Police Station, a local school as well as a small residential area that 

is close to the site.  

 

The ammonia concentration in the Vaal Barrage catchment has rapidly increased due to 

the acid mine drainage (AMD) from ceased mines in the Central and Western basins 

through the inflow of surface water from the Klip River and the Blesbokspruit (via the 

Suikerbosrand River) and the inferior effluent quality discharged by wastewater treatment 

plants. The currently installed water treatment processes at the Barrage water treatment 

plant are unable to remove ammonia from raw water as the plant was not designed to 

remove ammonia. 

The aim of the project is to design, fabricate, supply, deliver, install, commission, and start-

up the three pressure vessels for natural zeolite-based adsorption process at Barrage 

Water Treatment Plant to removed ammonia to ensure that it provides water that is 

complaint to SANS 241. Natural zeolite as an adsorbent shall be installed as an 

intermediate process in between the GAC columns and UV units. The intermediate natural 

zeolite process will include three natural zeolite pressure vessels and brine preparation 

and storage tanks, including pipes, pumps, valves and fittings as detailed in the Piping and 

Instrumentation Diagram 4492-024 and 4492-026. 

 

The Bidder must refer to Annexure C3.2: Scope of Work (including drawings, where 

applicable) provided with this bid document.  

 

PART C4: SITE INFORMATION 
 

C4. SITE INFORMATION 
 

 

The Bidder must refer to Annexure C4: Site Information provided with this bid document. 

 


